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	Scenario Title: Stroke
	Learning Objectives:
· Recognize the signs of acute stroke
· Review the management of an acute stroke


	Author: Allen Tran
	

	Last edit: June 22, 2016
	

	Set up: 
	

	Confederates:
	

	Duration (min): 15 min
· Scenario: 15 min
· Debriefing: 15 min
	Learners: 
· Level/type
· Number of learners

	CanMeds Core Competencies
	Health advocate
	Medical Expert
	Collaborator

	
	Communicator
	Professionalism
	Manager


 Scenario Development Template

	Case Summary: 72yoM is admitted with CHF. He has been improving during his admission. One night on call, he develops acute right sided weakness with aphasia. The resident is called to see the patient and should arrange for an urgent CT head. Will need to consider thrombolytics after neurology has seen the patient.


	Chief complaint:
Right sided weakness

	Past medical history: HFpEF, HTN, DM2, DLP, smoker
Medication: Perindopril 4mg daily, Metformin 1 g bid, Rosuvastatin 20 mg daily, Lasix 40mg po daily, ASA 81mg daily
Allergies: None



	Patient information

	Age: 72
	Gender: M
	Name: Steve Walker
	Weight: 85 kg
	BMI: 27 
	
	
	Manikin:
	

	Physical Exam Findings:
	Right sided facial droop, right sided weakness, aphasia
	Moulage:
	



	Aids
	Lab:
	Imaging:

	ECG: 
	Pictures: 

	Equipment 
	
	
	
	
	
	
	
	

	
	
	
	
	
	
	
	
	



Scenario detailed Flow:
	Phase
	Time 
(min)
	Expected Actions and Interventions

	Skills demonstrated

	Phase 1: 
· General appearance: No distress
· T 37, HR 95, RR 18, Sat 99% R/A, BP 170/90
· CNS: Right facial droop, eyes deviated to left, right arm and leg weakness, plantar up on right.
· Resp: Normal
· CVS: Normal
· Abdomen: Normal
	0 min
	-Recognize acute stroke symptoms
-Inquire about the timing of the symptoms (acute onset and patient was aware the entire time)
-Arrange and urgent CT head
-Ensure is protecting airway
	-Recognizing a stroke
-Communication
-Understanding of the urgency of the situation

	Phase 2: Improvement/deterioration:
· Exam unchanged
· General appearance: 
· T          , HR    , RR    , Sat %     , BP  190/100
· CNS:
· Resp:
· CVS:
· Abdomen:
	
10 min
	-Returns from CT head  Left MCA stroke
-Should call neurology
-Ensures that there are no contraindications to thrombolytics (need to get BP down with labetalol)
-Move to a monitored setting

	-Appropriate consults
-Knowledge around thrombolytics
-Acute BP treatment

	Phase 3: Resolution:
· General appearance:
· T          , HR    , RR    , Sat %     , BP  170/90
· CNS:
· Resp:
· CVS:
· Abdomen:
	
	-Speaks to family about the situation
	



	Debriefing points

	1. Acute Stroke EBM for clinical presentation
-FAST (Facial droop, Arm weakness, Speech disturbance, Time is of the essence)  Absence of those 3 means a LR of 0. All 3 = LR 14
-All 4 of acute onset symptoms, persistent symptoms, focal symptoms, and no recent head trauma  LR of 40
	3. Acute stroke management
-Urgent CT and neuro consult
-Assessment for lytic  Symptom onset <4.5 h (best evidence if less than 3 hours). Ensure have proper timing of symptom onset (i.e. didn’t wake up with deficits)
-Get ECG and glucose. No b/w absolutely needed before lytic but would be good to have CBC, INR, PTT
-BP control - <180/105 if getting lytic. Otherwise, <220/120 for the first 24 hours
-ASA if not already on. Can consider giving clopidogrel if was on ASA
-If getting lytic, then hold off on antiplatelets for the first 24 hours
-Maintain normothermia and euglycemia
-DVT prophylaxis – mechanical if getting lytic for the first 24 hours
[bookmark: _GoBack]-NPO until swallow assessment if bulbar findings

	
	2. Contraindications to tPA
Only absolute is active bleeding
According to stroke guidelines, rest are relative
-Ischemic stroke in the last 3 months (apart from this one)
-Head trauma in the last 3 months
-ICH ever
-Brain malignancy/met or AVM
-Aortic dissection
-BP >180/105 (refractory to treatment)
-Major surgery in the last 14 days
-High or low glucose (stroke mimic)
-INR > 1.7, high PTT, plt < 100
-Extensive infarction
-Pregnancy 
-Probably shouldn’t give if on a DOAC and took it
	4. HTN emergency
-Treat with labetalol 10-20mg IV push, then 1-2mg/min gtt
Or nitro gtt, hydralazine, nitroprusside
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